(FER#HER) BAN(O kAR

BRIREES M4
2024- 00105 SEJOws
2024~ 00805 £ S F=RURALE (178 - 278)
2024- 00905 EAi=XURAIE = (178-278)
2024- 00805 vyt EERXURAIE
2024- 00205 ;2 -
2024- 03205 HREERAIE
2024- 01035 EXREE
2024- 00805 B A tE BT FHURZA0E (GRUMRNE - 1 {813 A & FKER)
2024- 00605 R
2024- 00405 eeIJnvois
2024- 03305 W EREAKE-HKE
2024- 03405 RKARKE
2024- 03505 77k#7 04 (600E! - 900%!)
2024- 02805 RUFI)1—LERUE
2024- 02405 TKIK & (H500~ 70044 X)
2024- 02505 L#EEE (NHL#EEE H500~ 18004 1 X)
2024- 04105 T ARE#EHR (50060070044 X)




701-4264
L R 3 P A R AT 1 Bf2602-1

INSPECTION CERTIFICATE

m ' OB W R

Sheet No. 165631-4-1
KUY ERER! . ; A
50 ‘ ~ = Date of Issue 2024. 6. 21
A H & |JIS G 3532 fkiR . BXetI/v—54/
Specification Low carbon steel wires KIRIH - £—0LE80  538-0041 KIRHEBRESEIL3TE3ES S
ﬁﬁ . %E-"‘::?" avhy— }‘F_ﬁﬁ*ﬂﬁ TEL 06-6961-1751 (4%X) FAK 06 5981-"1?53
Type SHH-P Wire Techno Ltd. jf';;': 7 0
ff& ?sz 2 60mm 3-3-8 IMAZUKITA TSURUMI-KU UShKﬂ 538 0041 JﬁPkH
b H#ﬂﬁ%iﬁ?&ﬁrﬂﬁﬁiﬁ
ity 1 i)
Tlﬂtl ]\ g‘ % DDE%@% g
Weight 1, 000. 00kg Manager of Quality Control. )()i ‘ WL/
Ttem " Z BliRaM & #®y i 4E R
Diameter Tensile Reduction Twist Appear
- 5;;;:::;1 of ;Zrea Test ance HMEE i &=
Spec. 2.54 540 30 Charge No. Note
Lot. No. = xi =
2. 66
10700012408-001 2.57 137 51 good good 862071
T Locee joenfes, & |
1: » o) /- -
gl 2 ()
HANA T gt #3828 P[P
e=37%5) Chemical Compotision (%)
RET 4 WE | MBS c Si Mn P S B B/N
. . X100 | X100 X100 | X 1000 | X1000 ppm 0.4
Mill Name Material | Charge No. - - 60 =~ ~ 1wl 0~ l~ 18
SWRM6EK 862071 5 20 55 12 10 45 0.8
AREEEASHt
GODO STEEL, LTD.




= ) o “$ %
BEZER . T16070528 2B ok

2018 & 07

Wyoeath) RB1k J SYLIRPLPTES . JPe
T 675-0155 E-E R MG "ﬂi-—}?\g}:ﬁt{;ﬁ 2
}ﬂ& ‘ IT: ]Z“-Ec",‘s:.d”sﬁﬁis_ :s

16k | Ba%

ﬁﬂw e (HE-L%5%) @

E iﬁ ﬁﬁ] % i % g 4 (% x 1 00, P. 8. %x1000)
(8 S i M n P S
SWM-P JISG3532 642364 4 _5 21 13 1
xR e AN - 1kERH HRERA L EER
21606T1006_3 2,90 2 1,600 2016 8 7 B 208 20168 7B 21 B 2006 7R 2 A
EES
AREE i EL
2R ~F & My E R El 5l ik 7 = Bl & & = (e w® oy B ®R A 0.2% @ A g = &K &
( wm ) = ( N ) N / mi ( % ) C % ) ( N ) N / mi
%@ﬁ@ 2.~B4 5l:t0 N 30“:0
2.96
| 2,85 6.38 9 4, 743 143 58.17 600D GOOD  [SWRHN®G
] )85 698 | 9 4178 148 07,4 | §00D R00D  [SHRHS
Ay A ’rﬁﬁ(laﬁ)"ﬁ@ﬁfﬁg’d
R 7 H #M8®mkk A2)Hl L | ..
e g 203 S lis 3 L TRMENE
& = (&) & 1
St FE W EEY




701-4264
] L 5L AR P o R Y T £ 26021

INSPECTION CERTIFICATE

m & K ® R

Sheet No. 165631-2-1
Bty o ExEehY Hiff B
== Date of Issue 2024. 6. 21
B MO H |JIS G 3532 BiR B4t (1Nv—F5/
Specification|Low carbon steel wires AIRTH - E—0&E  538-0041 KIEHEEARS2IL3TEHIESE
@ﬁ = %ﬂ‘%‘ avsy)— Fﬁﬁﬁkﬁ‘ﬁ TEL 06-6961-1751 (4%) lfﬁx Uﬂ"ﬁﬂﬁ‘lﬂ-?ﬁ&;
=S i i
Type SWM-P Wire Techno Ltd. 1 1 0
o 3. 20mm 3-3-8 IMAZUKITA TSURUMI-KU nsa!o,;saa -0041 JAPMﬂ
Diameter H A< PEERRE R %Eiﬂilﬁ : ' '-'*'
QE. ﬁ( 2 II Fr
uantity
%I’\] A E % nnggﬂg
Weight 2,013. 00kg Manager of Quality Control. X){ W%{_/
"% BlikoA & vy Ty R
Lo Diameter Tensile Reduction Twist Appear
Strength of Area Test ance HMEE ik =
mm N/mm2 %
Spec. 3.12 540 30 Charge No. Note
Lot. No. ~ ~ ~
3.28
10800004590-001 3. 14 691 65 good | good 832262
10800004590-002 3.14 718 64 good good 832262
A P
K = A _\‘
s} (2D (45) ">
i i it
n e V) B AR RS —'trf'p )
. an I o A4 t'.‘.‘}"AJJ BT
N
~ {bZRR Sy Chemical Compotision (%)
SesPT A s | WMES [ 51 ™ P S B | BN
. . X100 | X100 X100 | X1000 | X1000 ppm 0.4
Mill Name Material | Charge No. - = o= ~ ) ~ ool 0~ 0l~" 18
SWRMEK 832262 5 21 53 14 9 40 0.7
BRI &
GODO STEEL, LTD.




701-4264
I L R 0 A T R ARET £ BH2602-1

kXt osXEHY

INSPECTION CERTIFICATE

m E B B’ &

Sheet No. 165631-1-1
H7r A
Date of Issue 2024.6. 21

@ A M #%  |JIS G 3532 fkiR “BAtI1v—75/
Specification|Low carbon steel wires KIRTH - E—HEE  538-0041 KIRTHEERARS 2L 3THIESE
W e S h ) - FRRE TEL 06-6961-1751 (&) FAX. 0&595171?3
Type SWM-P Wire Techno Ltd. 5]*?.‘ g
#r & 3-3-8_ INAZUKITA. TSURUMI-KU OSAKA538-0041 JAP&M
. 4. 00mm L
DlaTeter H ﬁﬁ%ﬁ%ﬁ?‘ﬂﬁfiﬁ i
(% 4 9 i1
uantity E
%ﬂ 7\ g é Dﬂgﬁgﬂi .
Weight 9, 000. 00kg Manager of Quality Control. Xx ‘ MM/
@2 | sEss #®Y dri i
Ttem Diameter Tensile Reduction Twist Appear
Strength of Area Tost ance BmES i =
1] N/mm2 %
Spec. 3.92 540 30 Charge No. | Note
Lot. No. ~ = -~
4.08
10600017133-001 3.94 608 68 good good 832327
10600017133-002 3.94 577 70 good good 862070
10600017133-003 3.94 597 70 good good 862070
10600017133-004 3.94 593 70 good good 862071
10600017133-005 3.94 610 70 good good 862071
110600017133-006 3.94 613 69 good good 862071
10600017133-007 3. 94 590 69 good good 862071
10600017133-008 3.94 585 69 good good 862070
10600017133-009 3.94 587 69 good good 862070
: _"—— i-li.i;-l'.:'.-l.&a v E e e 1 -:'—‘5 |
al I ] /-
23 \ FIt/ 57 o “"%.-71'“%\
.v. 2 L v(__?-ﬂ
AT O HReHE m¢ﬁﬁ¥fﬁﬁ?”?”“aﬂﬁﬁﬁ
Jiiiy
%% Chemical Compotision (%)
T4 wiE | REES C si Mn 3 S B B/N
Mill Name Material | Charge No,| X100 | X100 ) X100 1 100011000 |  ‘pom j0.4
SHRMBK 862070 5 20 54 13 8 45 0.9
a ] N SWRM6EK 832327 6 21 55 13 9 44 0.8
& R R R SWRWGK 862071 5 20 5 12 10 25 0.8
GODO STEEL, LTD.




INSPECTION CERTIFICATE

701-4264 B BT R B
WRFHFAN RET 1 Efi2602-1 =
FALLIR A Pt AR B Sheet No. 164574-2-1
& ZEH! ; Hifir H
HRARHY 71 2 B Date of Issue 2024. 4. 22
& A B ¥ |JIS G 3532 Sk )Xt M1v—72/
Specification|Low carbon steel wires KT - B—Widl  533-00 ABRABARSELITHIHSS
el - e avh ) — Ak TEL 06-6961-1751 (4%) 'v:'a 758
Type SWM-P Wire Techno Ltd. ELA‘J: =
e 5 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSA r‘ 041 JAPAN!
l’)éar%(zter ' Hﬂ:&%ﬁﬁﬁﬁﬁaﬂ e 0A0506005
Quantity 2 ] @;’r
% [=]i} B
\?’:igAhtE g 3, 000. 00kg Manager of Quality Control. X)j _ Wéf/
mE | DIEsE Y e MR
Item Diameter Tenslle Reduction Twist Appear
" S;;r/:;tzh of %rea Test ance BIAES i &=
Spec. 4.90 540 30 _ Charge No. Note
Lot. No. 5 10
10600016997-001 4.98 683 60 good good 703123
10600016997-002 4.98 710 60 good good 832051
10600016997-003 4 98 721 60 good good 832051
bE % Toide| H 4
sy A [ -
P T TR R A ) Gt
i TR "‘J"'.I
AANA S et ast
e n =0 %A Chemical Compotision (%)
RUGHRT 4 fHtE HISHE 5 c Si Min P S
Mill Name Material |Charge No.| 100 | X100 | 1001 >100D 11000
SWRM15K 703123 14 16 51 12 12
SWRM15K 832051 14 19 54 14 13
S REEHRAEH

GODO STEEL, LTD.




701-4264
] LU R i3 P A T SR AT £ BH2602-1

INSPECTION CERTIFICATE

m E R ® X

Sheet No. 164574-1-1
s o | H#rA
hAsHTILAERY B Date of Issue 2024. 4. 22
W A L 1 [JIS 6 3532 %M BRLHTLY—FH )
Specification|Low carbon steel wires KIRTI - E—MsEtEs
ﬁiﬁ . %E‘l':j_" 3 :/7 — I‘Fﬁﬁ*ﬁﬁ TEL 06-6961-1751 (4%)
Type Sim-p Wire Techno Ltd. [f
;ﬁ @ 6. 00mm 3-3-8 IMAZUKITA TSURUMI-KU 0S
Déia;;ter ' B 2P ZE R TR ARAIE L
= 3
tit
o E S
Weight 3. 000. 00kg Manager of Quality Control.
wE |smms | &y © e e
Ttem Diameter Tensile Reduction Twist Appear
Sr:;eng;h of %rea Test ance FEE =] i &=
mm mm.
Spec. 5.90 540 - 30 _ Charge No. Note
Lot. No. 6.10
10600017003-001 5.96 627 64 good good 752069
10600017003-002 5.96 633 64 good good 752071
10600017003-003 5.96 633 64 good good 752067
ED}E’ Fal T S
) £
aml e
"" ! - VI B R A S R A
HaAaNA 3 > #Al L4 WS v A
p— @ " U35 %) Chemical Compotision (%)
<aHFIT L L c si Mn P s
Mill Name Material | Charge No. 1>3<’1~0(1)B X£?0 3())2020 x}\?oz)o XIBO(‘)w
SWRM15K 752071 13 18 54 15 16
P ca SWRM15K 152067 14 18 53 15 13
& RREHRA R SHRM15K 752069 15 18 54 16 16

GODO STEEL, LTD.




0SAKA WORK

e

GODO STEE

. J . X
. = == @ A =1 % : O\ L
SO gr: 50662426054 ﬂﬂ H *ﬁ E nIE Eﬂ = S B & 8 Bk it S AR ER
s;pzl’i:r o -EH; AMERRRA 1-1-2, NISHIJIMA, NISHIYODOGAWA-KU, OSAKA, JAPAN
Commodi ty & & ;ﬂéﬁﬂ (lffff‘/ﬂ'fﬂl) AmEziEH B1TEH1&2%
Specification #®  #&: JIS G 3112 SD295 ,
Customer RER: BYrsEREHUERTIE/IRGEENK certificate No. REBA /S : 1020240602605
Shipper : Ship No. #i% : Date #47H el E 2024706/21
Destination 3B  H: MEI—FK :0621 68217
IWET:
Chemical Composition {b 2 Bk 5 (%)
S i ze Length | Quantity Mass Charge No. ¢ $i Mn P $
S 3 X10 X100 | X100 | X1000 | X1000
RIS R | R B " kgl L Max. [Max. [Max. [Max. |Max.
27 55 150 50 50
D6 14 14,259 862023 16 19 65 23 24
=L 14 14, 259
Tensile T Test Pigce: IS 2 Bend Test BIIFRM| | [ 2o % (a2l 5 =
k8 B i | EES RERS & S
$ i ze Charge No. [vy.p s [T.s.3imms| e diFE { 3 l
R X320, 2% {5 2=\
T & @ # N/mm2|  N/mm2 % ROLsD | | < )
W% gy o 600 i Angle 180 ° '
= ngle = e
D6 862023 378 53 30 500D BEN 2> RAad
LOBBERBEROTELTT ™
prnnP OB RS

Head of Quality Control
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MM IR ELAE

INSPECTION CERTIFICATE

RREREHRANDRTL

TOKYO STEEL MFG. CO.,LTD.
A4t T100-0013 HESTFRESBFMITAE7E 18 BIXMEALL (158

EcoVision2050

isfipﬁr% Lu;kﬂ # &Et% *i Head OFfice : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda—ku Tokyo 100-0013 Japan
B E 23 contract o, 6D-40319 ZEYRES 1woice o D-005428
Customer WA EREX ST $ 47 Boeteof lssis 2024. 6.18 IEREES Cortificato o. 415348
& % ' FER
Commodi ty ERiES Customer - XEeEHnHYy oD
B® _ IEA -
specification JIS G 3112 SD295 BEEES 0A0607018 Projeot Neme 33X
- = Quantit “B|3RER Tensilo Test 3¢ 1 HREUR %3 BEHAGE
— AELP gl iweotTest | TERECT
S &% E & B OB R85 [mus wre | #U ® Y 5% ® &
% AN | BEAH g B N 18 R el J Reduction of Area 96
Size Length . . Charge No. Mod W) | % | % |21 ]2]3 1 (2] 3| ave Remark
Bundles | Pieces PTier:ae Is Welgh{:kg) 505 | 440 16
MIN |-600 MIN
BLUE BAR D 10 6. OM 13 7280 | 24461 N3-1255 | 332 | 474 27 |G _ _G _
S-TOTAL 13 7280 | 24461 g B X |
e =
= THRE
C O EFEEANEL ™
v gleded CEE E%"Ii%
J,. { W
G-TOTAL 24461
%1 GIEEER 34 Standard A:JIS Z 2241 B:ASTM EB/ESH C:EN10002-1 D: k% 3 HRER 8 Standard A:JIS 7 2242 B:ASTH ASTO C:EN10045-1 D
Tensile Test zg m::n ,:fsi:f:,l,:‘ "E‘ﬁilﬁ;?‘ Ij?mmm UL R Ui Impact Test %::ﬁ:ﬁ .F'?E;umm Wﬂ;ﬂ }u{ 5.553??3&"&%‘[“'
BB Speoimen K:RBRMK Rootengular LABRAE Round mn adius 3t tip of strikor Oi2m Pifm
ERAVEPE Gougo Longth B:200m N:50m P:8d 0:5,85/So R: . 4 fowinal enerey 0:150J R:3000 8¢ / 7 Notsh T:¥ U2
%2 BIFSER Bond Tost & Gidood 180° R=1.5D 54 MR- Bk - 455 Viotal and Divensions & Giod
it % B 4 Chemical Composition (%) G R EETEORE E- TR TRESh, TOBRBRERBL TS LZHBLET.
M & q S ILMN H S | I | [ [ I | ! We hereby certify that above steels have been satisfactorily tested in accordance with the specification,
X100 X1000 X100 X1000  X10000
Charge No. 271 55 150 50 50
MAXMAX MAXMAXMAX
N3-1255 17 11 51| 26/ 18

BT : T712-8585@ LM AW RawAd-1~1
OKAYAMA PLANT: 4~1-1, Minem|ee, Kurashiki-sity,
Okayama pref. 712-8685, Japan

BILTH

T X Tanote,

Chlef Inspeotor TSUDA Kodl
Quality Control Sec. Okmyame Plent




ARES
JIS G3112

NQ;E’;&{;‘ZQE—%

%m%ﬁmmg 2D 8FHD 4
E3E 0766—84—6151 (X F)

o % |Deformed Bar p: I

D206 MW E| 20244 65 27
FIRAB( 2 FRBE) |BTRR it % B T %
R wa | 2o smEas[mr [ [FE c [ i [ Ma| P S | Ni| Cr|Mo/| V IRESE Nb
£ H|®E = NV | N mit| % % 1507 | X100 | X100 | X100 | X1000 | X1000 |X1000 | X100 | X1000 X 1086 | X100 | X1000
BN & < A P — | zig |PBFE| <27 | =55 (S0 [s80 |[— |[— [— |— |— | —
L:goE m P kg ~§00 1. ED
D13 | 8.9 5350 | 2005% | 3087 | 831 | 511 75 25 | soon| 17| 5| 67| 28| 28|izs| e8| 37| & | se | —
D13 AN | 20059
m —
% 5’”’ |'/i:.‘::'f?
il \*:-’1
BAENA T ka5

|_ .,

JOFERER 0)5 oy To

eafE T CALTIA R I_tﬁ

Ny

REL R (Ceq) = C +Mn/6+ Si/24 + Ni/40 + Cr/5+Mo/4+V/14
NbiRBMAETED20H. Tl Tw2vEEE [-] ER/RLTVET,




1/1
BAEEHE JFE &8 =4t

RERTHRk 5 CERTIFICATE No i A-4356 0 JFE Bars & Shapes Gorporation

ZEEE : : INSPECTION CERTIFICATE o
;ﬂ&jj (;EE?SMI;; 595H09320500 K BB
= K : 1
= #h) V7 EXEN) # AR B 1 T B -
T E 4 PROJECT NAME : 7f£EA TEL 086-447-4224
& 3 #&F SHIPPER | EiEE At Ml E BSHOJE DEALERSHIP: Z4-¢f4tr (k) R
$1 ¥ SPECIFICATION : JIS G 3112 SD295 WA SHIP DATE 20204 128 24H -
2|3E54ER TENSILE TEST f‘:%l% . % K @
. " MRS - - R A5 5
pEEs | 85 ~F * ¥ B OB | sy SRS\ R BT CHEM1CAL COMPOSITION %
V.ot 5| T.S, Y.R. ;if’; EY | TEST © l Si | Mn P [ S Ceq | IR Ceq
- 5 i N/mm2 Ko | 1g0° % 100 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS  yin [ a40- o= |MIN| R= [MAX |MAX |MAX |MAX |MAX
mn ke 295 600 16| 1.5D 27 55 150 50 50
0-M0437 D16 X 5500 L 1, 200 364 497 24 GOOD ¥ 19 14 49 29 27| s
10, 296
0-M0437 D16 X 6000 - 600 364 497 24 GOOD | 19 14 49 29 21| ¢
5,616 /
0-M0437 D16 X 7000 4 600 364 497 24 GOOD 19 14 49 29 27 /
6, 540
A &t 22,452
%D REE 22,452
 [BLE (S 8D %[0 W@
- F_ < TR - . ¢ = = -
o (D way |1 ZNBEFRFEADE LTy
BN % # (&) & pray o EATEY BRI
N
Efk/\fr:‘/ﬂeﬁ%ﬂt HANAT O %R LSH.
) B ) WHE EA
ESRATITEEOREFITV., THICAKRLIEZ 2R T 5,
We hereby certify that the material described herein has heen tesied and inspecled with satisfactory resull in accordance with the requirement of the above specification. MANAGER OF
QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS
K BBGERT ! :
=] Parin = 4 3 B
##&E SURVEYOR RHEBRES .




